
Industrial de Valvulas, S.A. de C. V. (Numero) N u m b e r  V102C6883 
Av. de La Industria Lote 16 Fracc. Industrial El Trebol (Fecha) Date  2710112011 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 

E3 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQULREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISMADO. FABRICADOY PROBADO DE ACUERDO CONNUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA E D I C I ~ N . )  

M I  598 - VALVE MSPECTION AND TESTING API 6D - PLPELINE VALVES - GATE, PLUG, BALL AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEELGATE VALVES, FLANGED AND WELDMG ENDS 
ANSI B16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSlB16-II - FORGED FITTINGS, SOCKET - WELDMG AND THREADED 
ANSI B16-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS API 602 - COMPACT STEEL GATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESllNG OF STEEL VALVES WELDMG AND EXTENDED - BODY ENDS 

Part No. AC031A08MABS30000M I SHELL 
(casco) 1 B&% 1 S~DE (LADO)> 

1 2 

450 450 N A  N A  

80 80 
J 

(Código) 3" Fig. 5202 F UT WCB, API TRIM No.8 830000 D e s e r i ~ t i o n  
Dsrripción CAST STEEL GATE VALVE 150 CLASS 

( V A L W L A  COMPUERTA DE ACERO FüTDlDO C J A S E  150) 
V4LW WlTH LOW EMlSSlON CONTROL (M PPM'S MAX) (VALVLn* SUMIMSTRADA CON CONTROLDE BAJAS 
EMISIONES FUGITIVAS (50 PPM'S m.) ) 

PRESSLIRE T E S T  
(PRUEBAS DE PRESION) 

HYDROSTATIC ( P S ~  
(HIDROSTATICA) 

PNEZrmATIC (PSI) . (NEUMATICA) 

I MECHANICAL TESTS (PROP.MECANICAS) 

TENS YIELD ELG RED BHN 

WSI m1 % Yo 
CVNGZ IST 2ND 3RD AVG 

76.71 45.24 31 50 168 

79.61 48.00 28 47 168 

82.65 47.27 31 49 163 

FACIOJI W"3' 

CHEMICAL C O M P O S I T I O N  (%) COMPOSICI~N QURdlCA (%) 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

ITEM HEAT No. MATERIAL 
( P M ~  (COLADA) IASTM? 

BODY WH34437 ASTMA-216IWCB 
NERW 

BONNET WH34184 ASTM A-216rWCB 
BONETE 

WEDGE WH34223 ASTMA-216rWCB 
DISCO 

C P S v M n  Si N i  Cr M0 C U  Cb 
0.203 0.947 0.032 0.013 0.437 0.015 0.034 0.001 0.025 0.004 

Nomliuated m (Nomliido a) 930 Temoer m Ciemole a) 650 Enfriadoenaire. 
0.211 0.860 0.034 0.013 0.388 0.036 0.013 0.001 0.035 0.003 

NomLalYated m (Nodi rado  a) 930 Te-r m fiemvle a) 650 Enfiado en aire. 
0.195 0.864 0.038 0.012 0.446 0.024 0.023 0.001 0.021 0.003 

Nomlirated m B l o d i d o  a) 930 Temoer m Clemvle a) 650 Er$~%do eo a k .  


